Test Report No. 2106284/EC Date : Nov 05 2010

01 ENTERPRISE LIMITED

ROOM 517, 5/F, KWONG LOONG TAI BLDG.,
1016 - 1018 TAI NAN WEST STREET,

LAI CHI KOK, KOWLOON, HONG KONG

The following sample was submitted and identified on behalf of the client as:
CUBE MUG.

SGS Job No. - 1412710

Color : WHITE

Item No. 4891245669062

Lot No. . CM489124

Buyer : 01 ENTERPRISE LIMITED
Supplier : 01 ENTERPRISE LIMITED
Manufacturer . CUBEMUG. COM

Country of Origin : CHINA

Country of Destination . EUROPE

Sample Receiving Date : OCT 29 2010

Testing Period : OCT 29 - NOV 05 2010
Test Requested . Please refer to next page.

Test Method . Please refer to next page.

Test Results Please refer to next page

Signed for and on behalf of
SGS Hong Kong Ltd

P T,

Thu Hung Yat, Rodney
Section Manager
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Test result:

Microwave Safe Test (In-house Method 2)

Purpose . To ensure an item is suitable for use within a microwave

No. of Specimens 1 pc. for testing, remains as control.

No. of Cycles . 1cycle (As client’s request)

Test Procedure 1. Check the sample as received by visual assessment to ensure no damage

or crack found before testing.

2. Prepare a sponge to fit the cavity of the sample and fill full with water.
Cover the lid securely (if applicable).

3. Subject the sample to Microwave Oven for a period of 10 minutes with full
power (IEC 1000W).

4. The samples will then be taken out, and visually examined for any fading
and cracking by comparison control sample, which was placed at room

temperature.
Acceptance Criteria . No crazing, cracking, distortion, deformation or any other damage.
Test Result . PASS. No visible change was found after test.
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Sample photo :

SGS authenticate the photo on original report only

**End of Report***
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